
2

9

1

3

11

12

PARTS LIST
NO. Part No.

10

11

8

(Display frame)

UP

Display board instruction

4-1

5-1

5-3

13-1

5-4

5-26-1

6-2

13-2

7-1

13-1

7-2
4-2

4-2

5-2
5-1

5-3

5-4

1
2
3
4-1

5-1

6-2
7-1

8

Hook 40
1
4

1

1
1

2
9
10

4
6

Lamp case

Middle shelf

Shelf bracket

M6 Screw(Lamp case)
811

Display board
Upper steel frame-L

L Type steel frame-L

Anchor bolt

M8 Screw
112 Hex key

87301-494A
87301-01
87301-12

87301-211

87301-212

87301-34

87301-33

87301-22
87301-54
87301-51
87301-53
87301-55

413-1 M6 Screw
87301-52

4-2

1

5-2
5-3
5-4
6-1

Connecting pipe
Bezel

1
1
1
1
1

Under shelf Size:912x447mm

Size:912x350mm
7-2 Front baffle

1

213-2 M6 Hex nut

Upper steel frame-R

L Type steel frame-R

Front baffle

Q'ty

54 3

( Notice the direction of installation hole )

+ =87301-21

TOOL DISPLAY
NO.87301

Description

4-1


